

300 Gen Colin Powell Pkwy, Phenix City, AL 36869

Telephone: 1-800-554-7424 Fax: 334-664-3212

TexTesT Report: 1271780
Date: 11/13/2014
Page: 1 of 1
Order: 1703

CLIENT: **FIRE RETARDANT COATINGS OF TEXAS**
1150 Blue Mount Road West, Suite 403
Haslet, TX 76052

ATTN: David Paulo

SAMPLE IDENTIFICATION: Polyester Fabric treated with **FX** Fabric Guard

FLAMMABILITY FMVSS - 302	WARP (Machine Direction)			FILLING (CrossMachine Direction)		
	TIME (sec.)	DISTANCE (mm)	BURN RATE (mm/min.)	TIME (sec.)	DISTANCE (mm)	BURN RATE (mm/min.)
SPECIMEN	0.0	0.0	SE	0.0	0.0	SE
	0.0	0.0	SE	0.0	0.0	SE
	0.0	0.0	SE	0.0	0.0	SE
	0.0	0.0	SE	0.0	0.0	SE
	0.0	0.0	SE	0.0	0.0	SE

Tested using supporting wires

DNI = Did not ignite

SE = Self-Extinguishing, ignites but does not burn to timing zone.

SE/NBR = Self-Extinguishing/No Burn Rate. Stops burning in less than 60 sec. and 50.88 mm.

SE/(B) = Self-Extinguishing/With Burn Rate.

CRITERIA: PASS / FAIL

REQUIREMENT: BURN RATE: 102 millimeters/minute maximum or the material stops burning in less than 60 seconds and has not burned more than 51 millimeters.

COMMENT: The submitted sample passes the requirements of FMVSS 302 Flammability.

TEXTTEST

Signed by